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REMARKS Under specific test conditions, the test results are related to the properties of the samples; the test results

can not be used as the sole basis for evaluating the potential fire hazard of the products under actual

service conditions.
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“P” represents pass;“F” represents failure; “N” represents not happen;“---” represents not content.

In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected
tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.
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